
V3418087T Parts
PARTS INCLUDED IN THIS LIST: 

1 4 

Item Quant. Description 

1 6 3/8" Clip nut 

2 12 3/8 X 1 1/4" Hex head bolt 

3 18 3/8” Flat washer 

4 12 3/8” Lock washer 

5 6 3/8" Hex nut 

6 12 M8 x 25 mm  Hex Bolt 

7 12 Flange nut M8 

8 12 Shim 

9 6 Pcs Front / Central / Rear bracket 

2 3 5 6 
8 7 

9 

1 pair Vertex V3 Side Steps




